

# KIRTON CONCRETE SERVICES LTD

## INDEPENDENT TESTING LABORATORY

MANOR HOUSE, STATION ROAD, HIBALDSTOW, BRIGG. DN20 9EB

TEL: 01652 656931 EMAIL: [KIRTONLAB@AOL.COM](mailto:KIRTONLAB@AOL.COM)



1175

### TEST RESULTS

Client :- TITAN CEMENT LTD. HULL  
Report reference :- CUBES 74  
Ship reference :- 4"20  
Sample :- ORDINARY PORTLAND CEMENT  
Sand :- FRENCH  
Date received :- 02-Jun-20  
Date of tests :- 02-Jun-20 to 30-Jun-20

All results are based on sample received from the client

AT 3 DAYS	34.5	34.0	34.6	Average	34.5 Mpa	BSEN 12390-2:2009
AT 7 DAYS	45.1	44.5	45.5	Average	45.0 Mpa	BSEN 12390-2:2009
AT 28 DAYS	56.5	58.0	58.0	Average	57.5 Mpa	BSEN 12390-2:2009

SLUMP

70 mm

End of Report

NOTE :- The slump test was carried out on 02/06/2020 at "14:15 as per BSEN 12350-2:2009 by B. Beck A 10 Litre mixer was used for the mixing of the sample, sampling was carried out in accordance with BSEN12350-1: 2009 The slump cone was filled and the test was carried out 2 minutes +/- 30s from the end of mixing. The mixing, sampling and slump test were carried out at Kirton Concrete Services Ltd's. laboratory. The slump was a true slump.

Signed.....

J.M. Burton

Quality Manager

Page 3 of 3

Date 6.7.20

S. Burton

Technical Manager